
 1



 2

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Tour Leaders: Jim Kelly and Daryl Stevens 
Authors: Jim Kelly and Daryl Stevens 
Contact: Arris Pty Ltd   ACN 092 739 574 
Waite Campus, Building 11b, Gate 2C  
University of Adelaide, Urrbrae            
PO Box 206, Highgate, SA 5063  
P +61 8 8303 6707            
M  0418 802 621          
www.arris.com.au  &  www.recycledwater.com.au 
 

Written, printed and published by Arris Pty Ltd 

 
Arris Pty Ltd would like to thank everyone who attended this Study Tour for their enthusiastic 
participation and value contribution into what will provide them and Australia with a valuable insight 
into recycled water projects in a range of countries around the world.  We also recognize the 
[...]
running. 5ML/day, 9ML/day, 6 ML/day and in 2006 a 25 ML/day 
plant will be commissioned. 

Who does the auditing and 
monitoring? 

PUB does the monitoring and they are audited by the National 
Environment Agency of Singapore. They used to audit 
themselves, but this has changed over the last decade with 
restructuring of the government departments and the formation 
of PUB. 

How have you managed salinity 
levels in the recycled water and 
ground/soil? 

Salinity is not an issue as the TDS of the reservoir water is 30 - 
50 mg/L TDS and with the increase in the sewer it is 
approximately 100 TDS. So the effluent is still relatively good 
water from a salinity perspective. 

Are there any other environmental 
management issues? 

None were discussed 

Have you assessed the impact of 
pharmaceuticals, personal care 
products and industrial chemicals on 
groundwater dependent ecosystems 
when using ASR for indirect potable 
reuse? 

No ASR used, but membrane technology removes all of the 
issues. 

Are there any emerging pathogens PAHs 



 17

or chemicals of concern? 

Lessons 
What would you do differently next 
time? (Technology, acceptance 
operational, efficiency, customer 
interface, price). 

Nothing 

What issues and problems arise in 
mature water recycling schemes that 
could have been planned for at 
implementation? 

The demand for the demonstration bottled water outstripped 
supply in the first 3 months of starting the community education 
program. We should have had more available earlier. 

What is the most critical 
consideration for this particular reuse 
scheme? 

Getting the technology right, get the experts in your country 
working on it (eg University, Government Research 
Organisations) 

Getting political support 

Gaining the trust of the public. 

Were there any unexpected 
benefits? 

NEWater has also become a tourist destination of the World. 
Leading the way in indirect potable reuse. 

Issues 
What issues have arisen for end 
users during operation of the 
scheme? 

None 

Salinity/sodicity issues? None 

What happens to your biosolids? Most goes to landfill. It is processed using digesters at present. 
However, they are trialling ultrasonic digestion of sewage sludge 
and are achieving 30% reduction in volume (solids?) and 30% 
increase in gas production. They have not yet assessed the 
economics of doing this.  

Costs 
Who funds it initially? PUB is a self funded government agency. 

Who funds it long-term? PUB will continue to fund NEWater as part of its self funded 
business. 

How much is charged for the water? 
Pricing structure? 

Domestic drinking water has two prices: 

1) If consumption is <40KL/month 

$1.17 + 30% water conservation tax + $0.30 water treatment 
cost. So a total cost of $1.82/KL. 

2) If consumption is >40 KL/month 

$1.40/KL + 45% water conservation tax + $0.30 water treatment 
cost. So a total cost of $2.33/KL. 

A household in Singapore uses about 20 KL per month or 
162L/day/person. 

There is also a wastewater charge. 

$0.30/KL domestic and $0.60/KL for non-domestic.  

All $ in this cell are Singapore dollars. 

What is the willingness to pay for 
recycled water? 

Great support. 



 18

What is the cost to produce the 
recycled water? Including capital 
repayments allowance for grant 
monies etc? 

NEWater costs $0.30/KL to produce. 

What is the cost of potable water? As per above with Water conservation tax. 

Is it full cost recovery? Yes. 

Is there any ongoing & shortfall from 
revenue Vs apex costs? 

Not known. 

Are the any outstanding cost issues? None reported. 

Operational and end user requirements 
How are end users administered – 
costs, good management practices, 
agreements? 

No special requirements are required for NEWater as it is fit for 
drinking and has a salinity concentration of approximately 30 
mg/L TDS. 

What changes have growers/users 
had to make in their management 
practices? How have they been 
assisted? 

None. 

Does the project address seasonal 
variations in demand (winter 
storage)? 

Industrial and potable uses are constant requirements 
throughout the year. 

What is the period of time for the 
scheme to have full take-up? 

The scheme started in 2001/2 when there were great concerns 
of the security of imported water from Malaysia. It is now (June 
2005) fully operational and well accepted in the Singaporean 
community. 

What are the inline QA systems? Eg 
Backflow devices. 

Sample points are online for the R/O plants. Pressure 
monitoring for integrity of membranes? 

Water quality 
See Table 2 below or 

http://www.pub.gov.sg/NEWater_files/newater_quality/index.html 

Communication/engagement/partnership programs 
What where the community’s 
perceptions of reuse? 

Considered as the norm. 

 

What strategy has been used to 
obtain community acceptance of 
product (fit for purpose)? 

Reclaimed water classes are fit for irrigation and Guidelineyyy  

How were community 
expectations/concerns dealt with? 

 

What was the public engagement 
strategy? Eg Extent of customer and 
community consultation undertaken 
– what worked well and what didn’t? 

2 issues, engineering challenges, must make the public aware 
of this. Learnt from the USA experience. If public does not 
accept this then you cannot use NEWater for potable use. Right 
from the beginning, once engineering treatment confirmed, an 
extensive education program is necessary.  
1: confirm you have good water,  
2: get political view on side and trust of public figures  
3: extensive public education. In a period of two months the 
public education program was completed with full ministerial 
support.  
Now they have undertaken the long term education program for 

http://www.pub.gov.sg/NEWater_files/newater_quality/index.html


 19

the public. Direct and indirect potable reuse is something that 
helped this guideline. PUB learnt significantly from the USA and 
adopted a cautious approach. The reality is that water has been 
recycled indirectly for ever as part of the water cycle. 

The plan is to have NEWater supply 15% of Singapore’s total 
supply of indirect potable water by 2012. 

Was consumer market research 
undertaken? 

No, this wasn’t done as we just had to make it work. 

 Industry has no perception issues. Drinking water has an 
environmental tax, NEWater does not have this so it is cheaper. 

Regulation 
What is the regulatory 
structure/framework for recycled 
water? 

Recycled water is use driven solely. Population 4.2 Million, 680 
sq km. Singapore 1.4 GL/day 300 mgd, 1.62 L/person/day. 

What are the water quality standards 
for each purpose? 

Infrastructure for dual reticulation was too expensive, so indirect 
potable reuse was chosen as the way forward. 

For dual reticulation legislation, what 
is the compulsion for customers to 
connect? 

Industry has two water lines, ReWater pipe and Potable water 
pipe. 

Domestic customers have only the potable water which has the 
indirect potable water  

Current and future innovations/technology 
What are the future challenges and 
directions facing water recycling 
schemes? (Governments, water 
industry, business). 

See DVD. In the future PUB’s challenge will be to make another 
tap (5th Tap) which is industry wastewater that currently goes to 
sea. The government has asked PUB to assess the feasibility of 
doing this as membrane technology develops. 

 

1.2 Stormwater pond – Singapore 
The pond has a 30 GL, 15 GL/day pump capacity with a grill drain where water enters the pond when 
flow exceeds low flow. The first flush pump pumps the first flush to sea and the rest is pumped to the 
reservoir. There is a 150mm (approx) grill on the drop grill from the stormwater drain to the pond and 
some manual removal of rubbish in the pond is required. However, the high rainfall and clean city 
keeps the removal of rubbish to a minimum. 

 



 20

 

Table 2 NEWater water quality from: 
www.pub.gov.sg/NEWater_files/newater_quality/index.html 

Water Quality Parameters NEWater USEPA /WHO Standards 

A) Physical 

Turbidity (NTU) <5 5 / 5 

Colour (Hazen units) <5 15 / 15 

Conductivity (µS/cm) <200 Not Specified(- / -) 

pH Value 7.0 - 8.5 6.5-8.5 / - 

Total Dissolved Solids (mg/L) <100 500 / 1000 

Total Organic Carbon (mg/L) <0.5 - / - 

Total Alkalinity (CaCO3) (mg/L) <20 - / - 

Total Hardness (CaCO3) (mg/L) <20 Not available 

B) Chemical (mg/l) 

Ammoniacal nitrogen (as N)  <1.0 - / 1.5 

Chloride (Cl) <20 250 / 250 

Fluoride (F) <0.5 4 / 1.5 

Nitrate (NO3) <15 - / - 

Silica (SiO2) <3 - / - 

Sulphate (SO4) <5 250 / 250 

Residual Chlorine (Cl, Total) <2 - / 5 

Total Trihalomethanes (as mg/l) <0.08 0.08 / - 

C) Metals (mg/l) 

Aluminium <0.1 0.05-0.2 / 0.2 

Barium (Ba) <0.1 2 / 0.7 

Boron (B) <0.5 - / 0.9 

Calcium (Ca) <20 - / - 

Copper (Cu) <0.05 1.3 / 2 

Iron (Fe) <0.04 0.3 / 0.3 

Manganese (Mn) <0.05 0.05 / 0.5 

Sodium (Na) <20 - / 200 

Strontium (Sr) <0.1 - / - 

Zinc (Zn) <0.1 5 / 3 

D) Bacteriological 

Total Coliform Bacteria (Counts/100 ml)  Not detectable Not detectable 

Enterovirus Not detectable Not detectable 

 

http://www.pub.gov.sg/NEWater_files/newater_quality/index.html


 21

 

1.3 Waterworks Membrane Plant – Chestnut Avenue, 
Singapore and Marina Barrage Reservoir  

Presentation: Water for All. Conserve, Value, Enjoy. Chestnut Avenue Waterworks 
Located: CD\ppt\1.3 Chestnut Ave Waterworks - Singapore.ppt 
 

Stage 1. Capacity 60 mgd, completed in 1975 at a cost of $19 million. Equipment controlled by 
SCADA 680.  

Stage2. Capacity 60 mgd, completed in 2003 at a cost of $168 million. Equipment controlled by 
SCADA 2130. The treatment train is outlined in Figure 2. 

 
Figure 2 Chestnut avenues waterworks (potable water) treatment facility, Singapore. 

Zee Weed 500d Operation 

• Airline 

• Permeate 

• Header 500d Cassettes 

• Concentrate 

The new plant will be 273 ML/day or 60 mgd with 16 membrane tanks. 

Membrane Plant Operations 
Clean in place Operations – Maintenance clean carried out weekly with sodium hypochlorite solution. 
Recovery Cleaning is a two stage process: 

Parameter Stage 1 Stage 2  

NTU 0.2-0.3 0.2-0.2 

pH  6.0-6.4 6.0–6.2 

Color (Hazen color) <0.5 <0.5 

Residual Aluminium  0.02 mg/L 0.02 mg/L 

 



 22

Singapore does not have a problem with Cryptosporidium and Giardia as there is no agriculture. But 
water from Malaysia is closely monitored. 

The WTP is monitored 24/7. 

Rural water quality is decreasing in quality, leading to changes in the membrane required. This plant is 
designed for the future; water may be taken from the Barrage area, which is a reservoir in the city 
where pollution may be higher as the water comes from a pristine catchment. To protect the water 
catchment, catchments are not allowed to have any hard hoofed animals. 

Neutralisation is with citric acid, to dispose of the hypochlorite waste from cleaning filters. New filters 
will be nano technology. Filtration and sand filters work well together. Currently they use a lot of alum, 
but with membranes the flocks can be lower and still work well. Phosphoric and citric acid are also 
used for cleaning membranes. 

What chemicals/pollutants are the biggest risk or most difficult to remove or prevent entering the water 
supply? Membrane integrity is monitored using pressure and after a certain number of membrane 
leakages they must shut that cell down completed. Trace organics are the biggest concern. Streams 
coming into Marina Bay and solvents are the biggest concern. Even formaldehyde has been detected 
in some sewage water. 

They are upgrading this plant ahead of time, but are still keeping their options open as ultrafiltration is 
a good pre-treatment if they need to go to nano-filtration in the future due to the PAH, trace organics 
and solvents. 

Three armed guards patrol the boundary of the treatment plant (not the reservoir) as they are 
obsessed with security at the WTP. 

1.3.1 Quote of the Day 
“Don’t wait for it to happen, make it happen! “ 

“Water sustains all” – Thales of Miletus, 600 BC 

“You don’t miss your water until your well runs dry” – an old English country proverb 

“Water is the driver of nature” – Leonardo da Vinci 

1.3.2 Participants wrap up 
Perceptions and acceptance of NEWater is fantastic. The education facility is fantastic* and leadership 
from the top is brilliant. The overall vision is fantastic as is the faith in their people to make it work. The 
importance of keeping abreast of technology and commitment to R&D is admirable and the 
investments made have been fantastic*. 

*Fantastic is “the word” they use consistently in the visitors centre for the message they would like 
visitors to take away with them. 

It is much better economics to put water into the pipes you have already. Town planning and rubbish 
management with stormwater is managed really well to keep wastes out of the storm water systems 
(eg wash down areas in high rise building bin areas go to the sewer). 

Stormwater is very clean due to volume and flushing. Erosion (slope x volume) means silt is the bigger 
issue with respect to stormwater quality. Any air pollution is blown off the island. Storm water control 
measures have people fences everywhere.  

It was well worth the visit. The visitor centre was great and much bigger than was thought from seeing 
pictures. All the information on water quality, safety and treatment had been brought down to 
Ministerial level (eg a 5 year old kid). They had engaged a communication company to do the 
promotion with a “fantastic” message. The whole feel of the place was that it was really well looked 
after and managed. Every single employee was drinking NEWwater and everyone on the tour drank 
the NEWater without a problem.  

The performance of the plants was even better than the specification. Scale was an issue if pH wasn’t 
controlled tightly. There is a 15 minute backwash required for membranes. The cost of membranes is 
still coming down. 



 23

 

2 Program: 31st May, Florida 
David York  
Water Reuse Coordinator  
Florida DEP 
2600 Blair Stone Rd. - MS 3540  
Tallahassee, FL 32399-2400  
phone: 850/245-8610  
fax:     850/245-8621  
david.york@dep.state.fl.us 

Tour organisers thank David York, Florida Department of Environmental Protection, for his assistance, 
knowledge and contacts when planning the Florida leg of this tour.  David’s assistance was 
instrumental in us gaining Florida connections at the appropriate level to meet the needs of tour 
delegates.  

2.1 Water Conserv II Reclamation Facility - City of Orlando 

2.1.1 Key contacts 
Steve T. Shelnutt 
Chief Operator 
Water Conserv. II WRF 
Phone 407 246 2151  email: steve.shelnutt@cityoforlando.net 
 
Thomas “Thomo” Harmon (Bus driver) 
President, Gladiator Tours & Transportation, Inc. 
317 Montrose Street, Winter Springs, Florida. 
Phone: (407) 327 3269  email: gladiatortours@joimail.com 

2.1.2 Water Conserv II Reclamation Facility (WRF) -  
City of Orlando. 

2.1.2.1 Background (from tour book) 
http://www.cityoforlando.net/public_works/wastewater/reclaim.htm#wc2 

The McLeod Road Water Pollution Control Facility was constructed in 1964 to provide sewer service 
to the western half of the City. The facility was rated 4 mgd and utilised primary clarifiers, trickling 
filters, and secondary clarifiers, followed by chlorination for treatment. The facility was expanded in 
1970 to 12 mgd of capacity and the biological process was changed to an activated sludge system. 
Effluent was discharged to Shingle Creek, which ultimately reached Lake Tohopekaliga. 

At the same time that the City faced a March 1988 zero-discharge mandate for its McLeod Road plant. 
Orange County, whose Sand Lake Road Treatment Plant also discharged to Shingle Creek, was 
faced with a similar order. (The City of Orlando is located within Orange County.) To maximise federal 
grant funding and because of the close proximity of the two treatment plants, the City and County 
[...]
later space shuttles recycled their urine for potable uses. Reclaimed water was also used in cooling 
and noise suppression during launch.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 22 Kennedy Space Centre, Cape Canavaral 

 



 79

7 Program: 5th June.  
Travel to Monterrey, Mexico 

8 Program: 6th June, Mexico  
8.1 Contacts 

Alejandro F. Garza 
Operations Director 
Earthtech, Mexico 
San Pedro Garza Garica, NL, México. 
Phone 52-81 8363 2303  email: alejandro.garza@mx.earthtech.com. 
 
Luis Garcia Reta 
Research and development  
Superintendent 
Earthtech, Mexico 
San Pedro Garza Garica, NL, México. 
Phone (81) 8133 3200  email: luis.garcia@mx.earthtech.com 
www.earthtech.com 
 
Presenter: Alejandro F. Garza 
Presentation: Earth Tech Mexico. WWTP Operations 
Location: CD\ppt\8.2 Alejandra - Monterrey.ppt 
 

8.2 General background - There are 100 million people in 
Mexico. It is one of the most advanced countries in Latin 
South America.  

According to their constitution, the owner of the water is the Federal Government. You need 
permission even for a rainwater tank. After capturing the water you get permission to use it. Everybody 
must put the water back to where it came from without any detrimental effects; return it in the same 
condition you found it. 

Mexico has a Federal Government, 32 states and 1400 municipalities. Federal and State terms are for 
6 years, and municipalities are 3 years. You are not allowed to be re-elected to sit a consecutive term. 
This creates a big problem with the water industry in this country. A 3-year term does not give you 
time to plan the management of water for the next 25 years. In addition, some municipalities do not 
have enough money to do this. So there is a lack of term and resources to develop and maintain 
wastewater treatment plants and facilities. It used to be that 50% of the city water went directly to 
dams and rivers without any treatment, however this is currently about 30%. Many big cities are 
2000m above sea level, so it is very difficult to move water to these locations from lower areas where 
there is lots of potable water. 

Mexico City is an exception, where there are 20 million people there is limited wastewater treatment, 
most effluent goes directly to the field to be used for farming. To overcome this problem Earthtech has 
been working with the government to develop wastewater treatment facilities. The rainfall in Monterrey 
is very low, annual rainfall averaging 23 inches, 16 of which fall between June and October which 
corresponds to the Atlantic hurricane season.  (http://www.vaultbbs.com/csteiner/aboutmonterrey.php) 

Farmers in Mexico are very poor, so they cannot afford to pay for it. It is very difficult to charge farmers 
for treated water, so treated water is used more in industries. Major uses are oil refinement and power 
production (see below). They have hydroelectric, natural gas and nuclear power generation. 

There are some cases where the government is negotiating with farmers using well water to swap this 
with reclaimed water. Around Monterrey there are no farming activities, so industrial reuse is the only 
option. The Federal Water Commission monitors all water use in Mexico. Some water wells have been 
shut down or have had their use restricted to conserve water resources. 90% of the population have 
access to potable water and 75% of population have access to sewage. The city of Monterrey has 

mailto:alejandro.garza@mx.earthtech.com
mailto:luis.garcia@mx.earthtech.com
http://www.earthtech.com/
http://www.vaultbbs.com/csteiner/aboutmonterrey.php


 80

seven municipalities within it. Monterrey is the most important industrial city in Mexico, with big 
industries in steel, electronics, glass and automotive.  

Up to 30 to 40% of sewage water in Monterrey is reused in industry. There are 20 STPs in Monterrey, 
ranging in size from 430 to 5000 L/s. The municipality operates 3 of these plants and the rest are 
privately owned. Earthtech operates 3 of the private plants. One of these is one of the most advanced 
STPs in the country (see below). 

Potable water supply for Monterrey comes from 3 dams and 5 - 6 wells. The furthest water source is 
100 km away. The population of Monterrey is 4 million people. 

Water quality for reuse depends on the use of the water. For agricultural use the BOD must be <20 - 
30 and disinfection with chloride. The standard is fixed by the company supplying the water, the 
government says you can use it, but it must be fit for purpose. 

For instance, in the Cadereyta refinery they used to get 6000 ML from the river at a cost of US $1.60 
per KL and they now use reuse water. Treatment of recycled water costs more than this ($3 per KL). 
But now they use much less as they can use it for 5 cycles in the cooling tower rather than 2 cycles in 
the cooling, as it is much softer (better quality). 

Companies like Earthtech are in Mexico because they have a guarantee of payment (Figure 23). In 
Indonesia companies are pulling out as there are no such guarantees. The Federal National Water 
Commission (FNWC) put all the competitors around the table to kick off the bidding process for 
treating wastewater. The time for these negotiations is 1.5 to 2 years, and then 1 to 2 years for 
construction. The FNWC approves requests for the reuse of water. How they determine who will be 
bidding for these projects is very strongly regulated. The government must release an announcement 
internationally and you must meet appropriate qualifications before proceeding to the final stage of the 
tender process. The first stage of the bid is in two separate stages; technical and economical. 
Technical proposals are checked first, then if you pass these your economical proposal will be 
considered. If you are selected, then you have to sign the contract to complete the work or there will 
be a penalty. 

There used to be a lack of resources, so all the money was going to potable water treatment; 
wastewater treatment was being neglected in Mexico. However, the Federal Government now puts a 
40% subsidy to encourage development of wastewater treatment plants. They amortise the cost of the 
development over the 10 year period and then the asset is donated back to the municipality. Assets 
are co-owned during the 10 year period.  

SPECIAL 
PURPOSE
COMPANY

Chasse
Manhattan Bank

Water Utility
(client)

BANOBRAS       
(Line of Credit)

Shareholders

Operation & 
Maintenance 

Earth Tech Mexico

STATE 
GOVERNMENT

Payment guarantee

Dividends

Tariff
T1+T2+T3

T2+T3

Principal
&

Interest

Joint
debtors

Figure 23 Financial scheme payment diagram from 
Earthtech (8.2 Monterrey – Alejandro.ppt) 



 81

 

8.3 Cadereyta 

8.3.1 Contacts 
Arturo Becerra Vela 
Superintendente de Planta 
Phone: (01 828) 284 6162  
email: 
Arturo.becerra@mx.earthtech.com 
 

8.3.2 Background 
The capacity of the plant is 597 l/s. It 
started its operation in October 1998 
and consisted of three separate 
treatment lines that yielded water for 
cooling towers, ionic exchange units 
and the reuse of the effluent of the 
refinery (Hector R. Lara. Sosa); where 
contaminants and discharges are 
reduced. The refinery, where the water 
is used, receives 207 million barrels of 
oil a day, which come from the Gulf of 
Mexico, via 200 - 300 km of pipeline. 
There are three treatment streams 
which include San Rafael Line, effluents 
line and demineralised line. These are 
summarised below. 

8.3.2.1 San Rafael Line 
The water resulting form the sewage facility owned by PEMEX in Guadalupes, N.L. Mexico, is 
received by Earthtech. In order to reduce the hardness and phosphates they add lime, sodium 
carbonate, aluminium sulphate and polymers. Then it is sent to the carbonation tank where carbon 
dioxide is added to achieve a pH close to neutral.  

8.3.2.2 Effluents line 
The treated effluent of the refinery is received in a secondary, extended-aeration type process 
(biological), which is used to remove organic contaminants such as oil, grease, nitrogen and 
phosphate. In addition, chlorine is added and acts as a biocide, achieving the elimination of coliform 
bacteria.  

8.3.2.3 Demineralised line 
The saline effluent from the cooling towers and the neutralised effluents from the regeneration and 
rinsing of the ionic-enhanced resins are heated to 38oC in a heat exchanger in order to pass them to a 
lukewarm softening system, which precipitates most of its hardness. When cool, they are sent to the 
multimedia and organic-adsorption filters prior to entering the reverse osmosis systems. This system 
removes most of the salt from the effluent. The reject is treated through the evaporation and 
crystallisation processes. The high content of salts is dehydrated by a centrifuge.  

8.3.3 WWTP Cadereyta Refinery- Cadereyta, Nuevo León 
The objective of this waste treatment plant is the treatment of wastewater from the PEMEX refinery, to 
be used in the refining process. The capacity is 600 L/s and the capital investment is US $26 million. 
The treatment process is: Biological, lime softening, filtration, activated carbon, reverse osmosis, 
evaporation, crystallisation and sludge drying. 

Figure 24 Alejandro Graza talking to study tour 
participants 

mailto:Arturo.becerra@mx.earthtech.com


 82

The concept is to provide water for to refinery cooling towers for steam and cooling. With the reduction 
of hardness the cooling towers use the water for 5 cycles not 2, so they are much more efficient. 
Rejected from the cooling system is evaporated, producing a water softening sludge, making it a 
closed discharged system. In Monterrey, they have two options for solids disposal. According to law, if 
they produce a hazardous waste, like the solid from the cooling tower, by definition it must be 
disposed of in a hazardous waste dump. If they can show that the solid is not hazardous, an 
exemption can be obtained and it can be taken to a normal land dump. The cost of dumping 
hazardous waste is 10 times higher than in the normal dump. 

The operational cost of producing water is $1.60 per KL with capital cost of about $3.00 per KL. The 
TDS is 650 to 700 mg/L initially and after 5 cycles 3000 mg/L. After the R/O process the water is 
approximately 100 mg/L TDS. 

This site had some demonstration plants early on which helped Earthtech secure an extra 3 more 
water treatment projects in Monterrey. 

The R/O plant works on a 9 to 5, to 2 to 1 reduction in units (i.e. 4 stages) and achieves 80% recovery 
of water. Evaporators then take the brine from the R/O down to 5% solids, where it is then centrifuged 
to increase the solids to 80%. This part is 25% of the treatment cost. This solid is then combined with 
the water softening sludge. 

 

 
 

 

 
Figure 25 Participants at the administration office of the Cadereyta Refinery, Muevo León, 

Mexico. Anoxic and aeration tanks and RO system. 

 



 83

8.4 Iberdrola – reclaimed water for power generation 

8.4.1 Contacts 
Arturo Becerra Vela 
Superintendente de Planta 
Phone: (01 828) 284 6162  email: Arturo.becerra@mx.earthtech.com 

8.4.2 Background 
The objective of this plant is to provide advanced treatment of municipal wastewater, previously 
subjected to biological treatment by the STP, to be used for the generation of electrical power. This 
included softening of the water for cooling towers and r/o treated water for steam generation water. 

The capacity of the plant is 450 lts/sec and it has been a $6.5US million investment. The treatment 
process is: 

• Lime softening 

• Filtration 

• Reverse Osmosis 

• Sludge treatment 

• Sludge dewatering with band filter 

In Mexico only the government can produce and sell electricity. However, you may be able to produce 
power (special permit required) if it is for self consumption or to put into grid. At this plant 80% of the 
electricity goes to industry, 20% to the grid. Reuse (or sometimes called reclaimed) water is used for 
cooling towers (400L/s). R/O water goes to steam generation, but the volumes used are low, as this is 
a closed system which only required topping up with R/O water; R/O is the sole source of water for 
steam. Less than 10% of the 5000 L/s STP plant (8 km away, see below) is used at this power station. 
Reuse water is sold to the power plant for $0.40 per KL. The only other source of water allowed to be 
used is potable, which costs $1.60 per KL. R/O has 70% recovery of water and the reject (4 L/s) goes 
back to the municipal treatment plant (5000 L/s) at no cost. Regulation does not regulate TDS, so the 
salinity of the water entering the STP is not a problem, especially after it is diluted with the 5000 L/s 
STP. 

The power plant is a steam generator. The major use of water is cooling. It seems to be much more 
economical to get good quality water and cycle it many times, rather than poor quality water which can 
only be cycled a few times. The reject from blow down in the cooling towers goes back to the STP 
where it came from at no cost. 

The R/O system gets cleaned every 2 months in summer and 3 months in winter. It has a design life of 
3 years, but has run for 5 years so far. 

Interestingly, there seems to be no color coding (purple/lilac) for piping using reuse water within the 
facilities we have been too. 

mailto:Arturo.becerra@mx.earthtech.com


 84

 
Figure 26 Power generation plant at Iberdrola, N.L. Mexico. 

8.5 Monterrey IV 

8.5.1 Contacts 
Arturo Becerra Vela 
Superintendente de Planta 
Phone: (01 828) 284 6162 email: Arturo.becerra@mx.earthtech.com. 

8.5.2 Background 
WWTP Dulces Nombres, Monterrey, Nuevo León. 

The objective of this facility is the treatment of the municipal 
wastewater from the metropolitan area of Monterrey. This WWTP is 
operated by AYDM, a local water utility. 

The capacity of the plant is 5000 L/s with a capital cost of US $110 
million. The treatment processes are: 

• Primary clarifiers 

• Biological process by extended aeration 

• Secondary clarifiers 

• Chlorine disinfection 

• Sludge thickener 

• Sludge digestion 

• Sludge drying 

This STP is very smelly, but had good buffer distances. They 
have up to 80% bypass when there is a big rainfall event. 
Treated water is discharged to the river and farmers down 
stream use the water for irrigation. There is no potable water 
that comes out of this river. There are a number of examples 
in Mexico where treated wastewater is put into non-potable 
rivers. 

The industrial areas in Mexico seem to be in the areas which 
have a lack of water. So it is cost effective to recycle. 

 

mailto:Arturo.becerra@mx.earthtech.com


 85

Table 12 Monterrey - Summary of participant questions. 

Drivers 
What were the key drivers for the 
scheme? 

Price and lack of water. 

What incentives etc were given to 
customers? 

None. 

Risks 
What was considered the major risk 
during development? 

The ability to pay, which was contracted to be underwritten by the 
Mexican Government (see “CD/ppt/8.2 Monterrey - Alejandra.ppt”), 
minimising this risk. 

After establishment, what new or 
unexpected risks appeared?  

None. 

How are commercial risks allocated? Risks to Earthtech are; not achieving quality and quantity 
requirements for customers or not maintaining the reliability of 
supply. 

Health, Environment and Resources 
Were there any environmental 
impacts?  

TDS is not an issue, P and N are removed in the treatment and 
water softening process and any discharge to rivers seems to have 
a large dilution factor. 

Were there any human health 
impacts? 

None mentioned as the water is in a closed system for steam 
generation and gone through RO. Cooling towers are chlorinated  
water.  

What are the key benefits? Benefits are released potable water substitution. 

Are there alternative water sources 
available? 

The only two water sources are reuse water or potable water from 5 
- 6 wells or 3 dams in the area. 

How much recycled water is 
substituted for drinking water? 